
lJA?e1' 8UPii.~ -
- jf/£86J\6 J4 i(hQ I tfY 

s 

NASSAU COUNTY, NEW YORK 

BASIC l)ESICN DATA REPORT 

FOR 

CEDAR CREEK 

WATER RECLAMATION FACILITIES 

NOVEMBER 
1915 

C C>NSC)l:R. f()WNSEND & ASSCJCIATE S 
(()NSUl f ING ENGINEERS 

NEW YORK CHICAG() 

1·1111 



Slat\..~ lh11 . , ~· . , , y ld }..; ·~Y.' Y r1ri 

Stor1\· l~ r0ok 
LIBRARIES 



- I,; 
,-

! 
'-• . (/\ 

I <~" \)G i I 

I _v 

(~ 

1r 
, t1 

Ji n 
C . 

. (f 
• 

r-~ 

l. '-L ·l -

. (' \ 
\\.; 

\).!. ... 

EOF 
l 
I 

I 
'~·-' •' 



r-,....-~ --- H --

-,.,\ ~( 
\ ~ 

- '• ' • ,,.J•' 

1: 1\J 
- I 

lJ 
l~'r 
~'·j. 

IU . 

'II' I 

::,.i I 

. I 

E: 
ill: { 

' ' 

LI 

ff ' ui ·1 

ff ' 



CONSOER, TOWNSEND & ASSOCIATES 
[...]
Sludge sampling stations are located near the sludge pump-

ing equipment to enable plant operating personnel to obtain grab 

or composite samples for checking or calibration of the density 

meter. Each settling tank is provided with one sludge pump. 

I __ During periods of pump repairs the pump serving the adjacent tank 

can be used. 

Effluent from the settling tanks flows over a series of 

adjustable troughs, having V-notched side plates, installed at 

the outlet end of the tanks. The total net length of weirs pro-

vided in each tank is about 500 linear feet. Based on a 45.0 MGD 

; l 
II-6 





average rate of flow, the tank overflow rate is approximately 
• 

1,170 gallons per square foot per day, with a weir overflow rate 

of 15,000 gallons per linear foot per day. A parshall flume is 

provided in the effluent channel of each primary settling tank for 

balancing of flows into each tank. 

The expected BOD5 and suspended solids removal bas.ed on 

the design flow were 30% and 45%, respectively. The entire prim~ry 

tanks and related control facilities are covered with a building. 

All ventilation air is deodorized before being emitted to the 

atmosphere. 

Aeration Tanks - The settled wastewater flows by gravity 

from the primary settling tanks to three (3) four-pass aeration 

tanks. Each pass is 25.0 feet wide, 285 feet long and has an 

average liquid depth of 15.0 feet. The total volume of the three 

tanks of 1,284,000 cubic feet (9,600,000 gallons) provides, when 

operated as a conventional activated sludge plant, a detention time 

of 5.14 hours based only on a settled wastewater flow of 45.0 MGD 

or 3.85 hours based on a settled wastewater flow of 45.0 MGD and 

33% return activated sludge rate. Provisions have also been incor-

porated into the design for operation of the plant in accordance 

with the principles of step-aeration. 

Air is introduced through diffuser units located about 

2 feet above the bottom of the tanks. Air to the diffusers is 

carried through swing type headers. A spray water system for 

foam control has been provided in the aeration tanks as well as 

in the aerated channels. 

The return activated sludge is withdrawn under controlled 

conditions from the final settling tanks. Rate of flow controllers 

II-7 





allow withdrawal of return activated sludge at equal rates from 

each final tank or the return sludge rates may be varied. The 

total return activated sludge flow is withdrawn into two chambers 

from which it is pumped by variable speed non-clog pumps into the 

first pass of each aeration tank in service. Rate of flow control

lers permit the equalization or the varying of the rates of return 

activated sludge to each of the aeration tanks. Rate of flow of 

waste activated sludge to the sludge thickeners is controlled by 

flow regulating and metering equipment. 

Two (2) variable speed and two (2) constant speed, 16,500 

CFM, positive displacement type blowers and one (1) 5,000 CFM, 

positive displacement type blower with a variable speed drive 

are available, providing 71,000 CFM. All blowers are equipped with 

electric motor drives. 

The mixed liquor effluent from the aeration tanks flows 

to the aerated mixed liquor channel from which two separate con-

duits carry the flow to the final settling tanks. 

Final Settling Tanks - Rate of flow controllers distribute 

the flow equally to each of the six (6) final tanks. Each tank 

is 100.0 feet in diameter and has a side water depth of 12.0 feet, 

,, 

providing a total surface area of 47,100 square feet and a total ,. 

volume of 565,200 cubic feet for the six tanks. Each tank is pro- {' 

vided with a peripheral feeding raceway containing circular orifices 

located in the invert of the raceway. A center effluent trough 

having V-notched side weir plates mounted on the outside is pro-

vided. Total length of the weir plates in each tank is 120.0 feet. 

II-8 



t: 



Settled sludge is wit;hdrawn from the bottom of the tanks 

through tubular type arms having rectangular cross-section, con-

taining elliptical orifices of varying spacing and size, arranged 

to provide a uniform sludge withdrawal rate. The surface settling 

rates based on the average flow condition of 45.0 MGD is 1,000 

gallons per square foot per day. The weir overflow rate based on 

~., the same flow condition is 39,600 gallons per linear foot per dayo 0 
Plant Effluent Screening Chamber - Effluent from the 

final settling tanks flows through two (2) traveling water screens, 

having 3/8 inch clear openings, which remove part of the solid 

material which has not settled in the final settling tanks. 

Screenings are pumped to the thickening tanks. 

Chlorination Facilities - Chlorination facilities for 

effluent disinfection, influent odor control and prevention of 

sludge bulking are provided. Because of the length and diameter 

of the outfall sewer, a chlorine contact chamber was not required 

to provide adequate detention time. Chlorine feed equipment with 

a capacity of 8,000 pounds per day plus stand-by equipment have 

been provided. 

Effluent Pumping - The elevations of the plant units were 

set so that maximum flows from the final settling tanks could be f 
discharged by gravity through the outfall sewer at all times except 

during maximum ocean levels. Pumping capacity has been provided 

to discharge at a 90.0 MGD rate during maximum ocean levels, with 

stand-by capacity equal to the largest operating unit. 

Sludge Disposal Facilities - Sludge thickening facilities 

have been provided to thicken waste activated and primary sludge 

(if required) in order to decrease required digester capacity. The 

II-9 





four (4) floatation type thickeners, each 20.0 feet wide, 75.0 feet 

long and 10.5 feet deep, were designed based on a net design load

ing rate of 10 pounds of waste activated sludge per square foot. 

Primary sludge and thickened waste activated sludge are 

pumped to the digesters. Three (3) digesters have been provided, 

each having a 105.0 foot inside diameter with a 26.5 foot side water 

depth. On the basis of plant design criteria, two digesters used 

as primary units provide 14 days detention at average solids con

ditions. The third digester is used as a secondary digester. One 

(1) sludge storage tank of the same dimensions has been provided 

to store 18 days accumulation of digested sludge. All the sludge 

digesters and the storage tank are equipped with floating covers 

and external type heat exchangers. Digested sludge is pumped to 

the District No. 2 Bay Park Plant for ultimate disposal. 

The Bay Park plant is located approximately nine miles due west. 

Power Generation Facilities - Engine driven generator units 

generate all the plant's required power. All equipment including 

pumps and low pressure air blowers are motor driven. All engines 

are of the high compression diesel cycle type capable of operation 

on a dual fuel of sewage gas and fuel oil, a dual fuel 0£ natural 

gas and fuel oil or on diesel fuel oil only. Heat recovered from 

cooling and exhaust systems is used for space and sludge heating 

and domestic hot water heating. Supplemental heat requirements 

are furnished by boilers • 

Process Control - Extensive computer facilities capable 

of direct digital control and complete data acquisition and logging 

have been incorporated into the design. The Process Instrumentation 

Diagrams which are included in the Contract Drawings illustrate the 

II-10 

1 





control, instrumentation and metering devices available at the Cedar 

Creek Plant and their integration with the reclamation facilities. 

c. Basic Design Data 

1. General Discussion 

The basic approach taken for design of the Cedar Creek 

5.5 MGD water reclamation system was incorporation of the best avail-

able technology, combined with maximum utilization of the existing 
~ 

plant facilities to insure consistent production of the high quality~ 

effluent desired for recharge. To obtain this consistent effluent 

quality, sizing of the various unit operations has been based on ,, 
'I 

reasonable, conservative design parameters taken from our experience ~ 

and the literature. Sufficient operational flexibility is avail-

able in the proposed facility and modified existing facilities to 

enable optimization of operation and control. Additional criteria 

considered essential in the design of a facility demonstrating var-

ious advanced wastewater treatment process schemes were: continuous 

mm'l.itoring and alarm systems, an emergency power supply (already 

provided at the Cedar Creek Plant} , short term retention of reclaimed 

waters, ability to have long term emergency disposal, stand-by equip-

ment and multiple units. 

The design of the reclamation facilities was also anal-

yzed from a cost-effective viewpoint. Considering the 5.5 MGD scale, 

the treatment units necessary for the proposed facility could be 

utilized in a future full scale reclamation program for Nassau 

County. The utilization of these treatment units after the demon-/ 

II-11 





I 

I 

I 

stration program would extend the service life of such equipment, 

thus further increasing the returns on the demonstration program 

expenditures. Wherever possible capital construction costs assoc-

iated with equipment or materials that could not be incorporated 

into a full scale recharge facility for the Cedar Creek plant have 

been reduced. 

The proposed water reclamation-ground water recharge facil-

ities are shown schematically in Sheets F-1 and F-3 of the Contract 

Drawings. Appendix A entitled Design Criteria of Reclamation 

Facilities, should be consulted for basic design data and design 

calculations. 

2. Chemically Aided Primary Sedimentation 

As shown on Sheet F~l of the Contract Drawings entitled 

Flow Diagram Wastewater-Two Stage Secondary, the influent to the 

reclamation facility will be 5.5 mgd of screened and degritted 

wastewater withdrawn under controlled conditions from the existing 

plant primary influent channel. The wastewaters will then be con-

veyed to a proposed rapid mix tank constructed immediately east of 

the existing primary channel. The rapid mix tank will be used for 

dispersal of the coagulant {lime). The automatic lime slaking and 

feeding equipment, a slurry storage tank, lime storage facilities 

and the required control and monitoring devices will be located 

in the Sludge Thickening Building. The rapid mix tank volume will 

be 4,190 gallons (560 cubic feet), providing a residence time of 

1 minute based on the design average flow rate of 5.5 MGD. At peak 

flows, the volume will be 5690 gallons (760 cubic feet), providing 

a residence time of 1 minute based on l~ times the average flow rate 

II-12 

i 
t 



I 

I 



and a side water depth of 9.5 feet. The chemical feed equipment 

will be capable of dosing up to 350 mg/l of lime. The pH of the 

rapid mix tank will be maintained between 9. 5 and 11. 0, as ·deter-

mined from operational experience. Lime storage capacity equal 

to 7 days of maximum dosage will be provided. Provisions have 

also been made for the introduction of ferric chloride into the 

rapid mix tank, if desired. 

The effluent from the rapid mix tank will be discharged ~/ 

by gravity to a bulk-headed portion of the influent channel. The 

bulk-headed portion of the influent channel (85 feet long) will be 

. . 

divided between primary tanks 5 and 6. A stop gate will be pro-

vided to allow cross-flow when open. In each of the bulk-headed 

portions of the inf l.uent channel, horizontal shaft slow speed tur

bine mixers will be installed for flocculation. Each of the tur-

bine mixers will consist of four (4) feet in diameter paddle assem-

blies. The detention time afforded by the whole flocculation 

chamber will be approximately 12.5 minutes, or 6.25 minutes when 

the stop gate is closed. 

Provisions will be made for the introduction of an 

anionic polymer into the flocculation chambers when ferric chloride 

is being used. 

The flocculated effluent will then flow to the head 

end of the No. 6 Primary Tank. Alternate process piping will be 

provided to allow for.introduction of the coagulated wastewater 

into the head end o~ the No. 5 Primary Tank in the event of main-

tenance or repair operations on the No. 6 Primary Tank. 

II-13 





l 
I' 

I , 

. 

! 
The lime precipitation in the primary clarifier and 

subsequent alum precipitation in the final clarifier has been pro-

vided in order to facilitate the high removals of phosphorus re-

quired. Lime precipitation will not only remove a significant por-

tion of the phosphorus, but increased amounts of BOD5 , suspended 

solids and heavy metals. This will provide optimization and pro-

tection of the biological nitrification system. 

One of the existing primary clarifiers(described pre- ~ 
viously in this section), having a surface area of 6,640 square 

feet, will provide a surface loading rate of 830 gallons per day 

per square foot at the design average flow rate of 5.5 mgd. The 

weir overflow rate will be 11,000 gallons per linear foot of weir 

per day. The detention period to be provided is approximately 2.1 

hours. 

The chemical sludge will be collected and pumped using 

the existing equipment to the digesters where it will be combined 

with the raw and waste activated sludge of the main plant. Pro-

visions have been made for the recycling of raw sludge to the rapid 

mix tank for seeding purposes. 

The degrees of treatment anticipated in the chemically 

aided primary treatment system are a 60 percent to 70 percent 

removal of suspended solids and a 45 percent to 55 percent removal , 1 

of BOD5 , depending on the amount of coagulant employed. 

Provisions have been made for the addition of C02 

or acid to the primary effluent line for pH adjustment, if required. 

If is anticipated that the chemically aided primary 

sedimentation will reduce the total phosphorus by approximately 

75 percent. 

Automatic sampling of the chemically aided primary 

effluent flow will be provided to monitor the process efficiency. 

II-14 





3. Secondary Treatment 

Two Stage Secondary - The settled wastewater from the 

primary tank will flow by gravity to the existing aeration tanks 

for secondary treatment as shown on Sheet F-1 of the Contract 

Drawings, entitled Two Stage Secondary Treatment. The design 

allows for the operation of the secondary system as a two 

stage suspended growth system, similar to those investigated at 

Freeport and Contra Costa,withcombined carbon oxidation - nitri

fication, intermediate clarification, anoxic denitrification, 

oxidation-stabilization and final clarification. The process 

piping required to convert the secondary to a three stage system 

similar to that used at Mannassas and Blue Plains, having, in 

addition to the above, an intermediate clarifier between the high 

rate activated sludge and the nitrification reactors is to 

be provided (refer to Sheet F-3 of the Contract Drawings). The 

ability to operate a separate sludge for nitrification would 

assure the desired effluent quality and hasten recovery in the 

event of plant upset. See Sheets F-2 and F-4 of the Contract 

Drawings for detailed modifications to the existing Cedar Creek 

return sludge system for two stage and three stage systems, 

respectively. 

Both secondary treatment modes of operation are based 

on a constant 5.5 mgd flow and average wastewater constituents, 

with the exception of the aeration system for which peak BOD 5 and 

ammonia concentrations have been utilized. During the course of the 

proposed demonstration project the diurnal flow patterns experienced 

in the main plant will be maintained in order to investigate system 

stability under actual operating conditions. 

As shown in Sheet G-lM of the Contract Drawings, the 

secondary treatment facilities of the existing Cedar Creek facility 

contain three (3) four-pass aeration tanks. The reclamation 

II-15 





facility proposed in this report will use portions of Aeration 

Tank Nos. 2 and 3. 
I 

As ~ two stage secondary system for BOD5 and nitrogen 

removal, the settled wastewater from the primary tank will flow by 

gravity through the existing primary effluent metering equipment 

to the head of the first pass of Tank No. 3 of the existing secon-

dary system. Utilizing the entire pass number one and pass number 

two, the volume provided will be approximately 180,000 cubic feet 

or 1,360,000 gallons, when operated with a 12.75 foot side water 

depth. The detention time will be 5.9 hours based on the average 

design rate of flow, 5.5 mgd. The combined carbon oxidation-nit-

rification facilities were designed based on a minimum wastewater 

temperature of 12° C, consistent with the data obtained from other 

treatment facilities in the immediate area. The operation will 

be conventional, with a mixed liquor suspended solids level of 

3,180 mg/l, of which 85 percent are assumed volatile. Based on a 

BOD5 concentration in the secondary influent of 100 mg/l, the cal-

culated F/M ratio is 0.15 lb. BOD5/day per lb MLVSS. The sludge 

age provided is in excess of 17 days. The existing air header 

contained in the Y-wall between passes 1 and 2 is adequate to pro-

vide for the increased oxygen demands of the combined carbon oxi-

dation - nitrification system. Pertinent data regarding the BOD 5 

and ammonia nitrogen oxidation rates are presented in the appendix. 

The mixed liquor flow will be dischargBd through the 

existing number two pass effluent line to the final tank No. 5 

influent channel. This flow will be isolated from the remainder 

of the plant flows by closing an existing aeration tank effluent 

channel butterfly gate. 

II-16 





One of the three final clarifiers, Final Tank No. 5, 

will be used, providing an overflow rate of 700 gallons per day 

per square foot. The solids loading on the clarifier will be 27 

lbs. per day per square foot. Assuming a 1.0 percent underflow 

concentration, the average recycle rate will be 47 percent of 

the design rate of flow. Activated sludge removed from the clar

ifier will be returned to the aeration tank utilizing two proposed 

pumps, meters, and a new 16 inch diameter line. The effluent from 

the first stage will be mixed under controlled conditions with the 

return sludge from the denitrification final tank (No.7) and pumped 

through the existing return activated sludge pumps to the third 

pass of aeration tank No. 3, which will be operated as an anoxic 

suspended growth denitrification system. Denitrification and 

rising sludge in the clarifier are not anticipated due to the 

extremely low carbon concentrations available in the combined car

bon oxidation-nitrification effluent. 

The BOD 5 , suspended solids and ammonia nitrogen re

movals for the combined carbon oxidation-nitrification system are 

95 percent, 85 percent and 90 percent, respectively. 

Existing Aeration Tank No. 3, passes three and four, 

will be used for denitrification and post aeration stabilization. 

The denitrification and post aeration - stabilization 

tank volume is 92,240 cubic feet or 690,000 gallons, providing a 

detention time of 3.0 hours (2.0 hours denitrification and 1.0 hour 

post aeration - stabilization) based on the design average flow. 

Methanol will be added to the tank influent flow. The methanol 

II-17 





addition has been based on a ratio of 3.54 pounds of methanol per 

pound of nitrate-nitrogen applied. The methanol feeders will be 

automatically controlled from continuous nitrate and plant flow 

measurements. 

A mixed liquor level of 4,200 mg/l having a vol'atile 

content of at least 64 percent will be required to assure complete 

denitrification at minimum temperatures. The reduced volatile 